

## TEST REPORT

Page 1 of 4

**REPORT NUMBER :** TURT140008584  
**APPLICANT NAME :** Roza Tekstil Fermuar San. ve Tic. A.Ş.  
**ADDRESS :** Keresteciler Sitesi Fatih Cad. Yüksek Sk. No:3/1Güngören İstanbul / TÜRKİYE  
TEL:0212 637 28 82FAX:0212 637 25 55  
**Attention :** Baki Karaduman,Rojen Baltaş  
( Labtest@rozazipper.com;planlama@rozazipper.com;expo@rozazipper.com )  
**CC:** C&A Sourcing  
C&A Sourcing ,C&A Lab (TR-SAtest@canda.com ;lab.result@canda.com)  
**BUYER** C&A Sourcing  
**SAMPLE DESCRIPTION :** Twenty Five samples of yellow open end zipper (84974 / T 4 METAL / 20 CM)  
**DATE IN :** 20 January ,2014 ( 12:00)  
**RESUBMIT DATE :** 10 February ,2014  
**DATE OUT :** 11 February ,2014  
**YOUR REFERENCE :** 84974  
**ZIPPER CATEGORY :** METAL  
**ZIPPER TYPE :** 4  
**ZIPPER MODEL :** OPEN END  
**ZIPPER TAPE COLOUR :** SARI  
**SLIDER&PULLER COLOR/COATING :** SILVER  
**TOP&BOTTOM STOP COLOUR/COATING :** SILVER  
**PERFORMANCE CODE :** B (Given by the applicant.)  
**FIBER COMPOSITION :** Not Given  
**NOTE :** Length: 205 mm  
Width: 27 mm  
Chain width: 4.3 mm  
**PROVIDED CARE LABEL :** Not Given



Begum GOKCEDAGLIOGLU  
COORDINATOR



Sinan ÖNCEL / Customer Care Manager  
Özlem CAVUMİRZA / Textile Laboratory Manager





## TEST REPORT

REPORT : TURT140008584

Page 2 of 4

TEST	SAMPLE
Slide Fasteners Single Stringer Slider Retention (Annex J)	1
Slide Fasteners Lateral Strength - Open End Attachment (Annex H)	P
Slide Fasteners Lateral Strength (Annex G)	P
Slide Fasteners Resistance to Reciprocating (Annex F)	P
Slide Fasteners Strength of Closed End (Annex C)	NA
Slide Fasteners Strength of Open-End Fastener Box (Annex E)	P
Slide Fasteners Strength of Puller Attachment (Annex B)	P
Slide Fasteners Strength of Slider Locking (Annex I)	P
Slide Fasteners Strength of Top Stop (Annex D)	P

**P = MEETS BUYER' S REQUIREMENT / F = DOES NOT MEET BUYER' S REQUIREMENT / NR = NO REQUIREMENT / SC=STILL CONTINUES / X=NOT PERFORMED / NA = NOT APPLICABLE / LS = LACK OF SAMPLE / NC = NO COMMENT / I = INCONCLUSIVE**

The test results relate only to the items tested. The whole and/or the part of this test report shall not be reproduced and shall not be shared with third parties, nor to be used for PR activities without the written permission of INTERTEK Test Hizmetleri A.S.

**Intertek Test Hizmetleri A.S.**

*Merkez Mahallesi Sanayi Cad. No.23 Altindag Plaza Yenibosna-34197 /ISTANBUL*

*Phone : +90 212 496 46 46 Fax: +90 212 452 80 55*

*e-mail : [intertekcg.turkiye@intertek.com](mailto:intertekcg.turkiye@intertek.com)*

<http://www.intertek-turkey.com>



140008584

Test Method	Results	Requirements
<b>Slide Fasteners Single Stringer Slider Retention (Annex J)</b>		
BS 3084 : 2006	<u>Result</u> 107.5 N	60 N
<b>Slide Fasteners Lateral Strength - Open End Attachment (Annex H)</b>		
BS 3084 : 2006	<u>Result</u> 122.8 N	70 N
<b>Slide Fasteners Lateral Strength (Annex G)</b>		
BS 3084 : 2006	<u>Result</u> 614.0 N (TS-TPO)	200 N
TS=Teeth Separation TPO= Threads Pull Out		
<b>Slide Fasteners Resistance to Reciprocating (Annex F)</b>		
BS 3084 : 2006	<u>Result</u> >500 cycles	500 cycles
<b>Slide Fasteners Strength of Open-End Fastener Box (Annex E)</b>		
BS 3084 : 2006	<u>Result</u> 146.9 N	70 N

---

Test Method	Results	Requirements
-------------	---------	--------------

---

**Slide Fasteners Strength of Puller Attachment (Annex B)**

BS 3084 : 2006

**Result**

316.8 N

80 N

---

---

**Slide Fasteners Strength of Slider Locking (Annex I)**

BS 3084 : 2006

**Result**

116.8 N

15 N

---

---

**Slide Fasteners Strength of Top Stop (Annex D)**

BS 3084 : 2006

**Result**

159.2 N

70 N

---

---

## END OF TEST REPORT ##